

CONFIDENT BLISS , THRISSUR**CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE LIMIT (N/mm ²)		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm ²)	
				7 Days	28 Days	7 Days	28 Days
1	26/10/24	PILE NO: 197	M30	20	30	21.78	30.77
2	29/10/24	PILE NO: 203, 198	M30	20	30	20.00	30.148
3	30/10/24	PILE NO: 185	M30	20	30	20.14	32.89
4	01/11/24	PILE NO: 202	M30	20	30	20.67	31.44
5	02/11/24	PILE NO: 204, 184	M30	20	30	22.82	32.29